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TEST REPORT

CLI ENT : ADVANCE FLOORI NG COVPANY TEST NUMBER : 7-594668- A0
131 CAPTAI N SPRI NGS RCAD | SSUE DATE  : 15/11/2013
ONE HUNGA AUCKLAND PRI NT DATE : 15/11/2013
NEW ZEALAND

SAMPLE DESCRIPTION Cdients Ref: "Axis"
I nterl ocking nodul ar entrance matting system
Col our: Bl ack
Approxi mate Total Thi ckness: 18nmm

Mat eri al Specification:

Nonmi nal  Conposi ti on: PVC tiles with polyanide textile inserts
Appr oxi mate Total Mass: 9.6 kg/nR
Nom nal Backing: Primary: N A
Secondary: N A
ASI SO 9239. 1- 2003 Reaction to Fire Tests for Floorings
Det erm nati on of the Burning Behavi our
usi ng a Radi ant Heat Source
Dat e of sanple arrival: 30/ 10/2013
Dat e tested: 14/ 11/ 2013
Resul t s: CHF Val ue
i 2 3 Mean
Length 3.4 5.4 4.4 4.4 kW n2
W dt h 4.0 - - - kW n2
Snmoke Val ue
Lengt h 1306 679 887 957 % mn
W dt h 1222 - - - % mn

Cbservations: Melting
Penetration of flame through to substrate

Not e: Sanpl e was conditioned in accordance with BSEN 13238-2001 at a
tenperature of 23+/-2degC and Rel ative Humidity of 50+/-5%for a m ni mum of
48 hours prior to testing

Each speci men was cl anped to a substrate of 6nmfibre reinforced cenent
board prior to testing.

The test results relate to the behaviour of the test specinens of a product
under the particular conditions of the test, they are not intended to be the
sole criterion for assessing the potential fire hazard of the product in use
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